PARTS BOOK

119 -2

MODEL







>

#

m Mg QW

o v R @

~
4

MODEL: 119-2

INDEX PAGE
_ ARM BED AND IT' § ACCESSORIES -r-ersermesmemsmsamemsecrs 2=3
_ UPPER THREAD TENSION REGULATOR MECHANISM ----- 4-35
- UPPER SHAFT MECHANISM c-ceresersmsmearacasasmmemsasssaceacas 67
. NEEDLE BAR AND TAKE-UP LEVER MECHANISM ---------- §—11
- NEEDLE ROCKING MECHANISM --rscncenmmmssmmssansrannsensss 12-15
_ MAIN NEEDLE & CAM MECHANISM «e-ccemmmsremmosaanmmsazsmnes 16-19
- PRESSER FOOT MECHANISM ---scnseesacmmssnmranmsasnnmnssnnnes 20-23
- FEED MECHANISM --csncsermmmmsssmmessrmmcsanmmsammesannssanansaens 24-27
. LOWER SHAFT AND ROTARY HOOK MECHANISM --------- 28-31
 ACCESSORIES cesssmmscsanceaemmemmmeammreanmmeamaneamnsannanesasnas 32-33
- NUMERICAL PARTS = LIST -erenseeenmmsssnmcranmsmsnmmsancneensnas 34-37



v0-080+8d

2N

£009008Z
v0-95098d

LO0BFOVM

\

11060082 LLo60gsZ

v0-05098d
0Z0608s2

v0-180rad ﬂ\ ££0608SZ al ‘
HOSZ & 0800Z0VA VO-LPOLD Y0-£50194d. "; 110608S7
S00600SZ  goosornz —B v0-250.9d "".
)
800S0rWZ =
£00650VM
Vi-€10Lvd v0-01049d
YS-£10LVd
Y0-8v£19d % 2101187
Y0-150113
Y0-Ziolad

vi-getiad £e0i18sz

toogLZax

, \@-eooswsz

11060882

vo-Zeiiad

SHIYOSSADDOV S LI ANV a9 Wav v



A,

ARM BED AND IT'S ACCESSORIES

Part No

Name Of Part

Remarks

C1041-0A
EJ1051-0A
PA1013-4A
PA1013-5A
PB1010-0A
PB1012-0A
PB1052-0A
PB1053-0A
PB1063-0A
PB1132-0A
PB1133-0A
PB1348-0A
PB4080-0A
PB4081-0A
PB6050-0A
PB6056-0A
WA049001
WA059003
XB216001
YA020080
ZMJ05008
ZSB09011
Z5B09020
ZSB09033
ZSB11012
ZSB11022
ZSC06003
ZSC09011
Z5C09012
Z5C11004
ZS5F09003
Z5Q090035

-------

SEOPPEr =mmmmmmm=-mss=mmmesemcsoooasmomeeoeeoseeaen
Top cover thrcad guide  -----------=-==-=-=nonmmmome

Oilcap ---
Oilcap ---
Face plate

Protecting CovVer ----------o-msommmmmmmmoomomaoueonns
Thread guide wire -----=-----me--o-omommmmoooooesoeo-
Thread guide wire --=----s=m-mmmrocemmmmmoomanonne
Thread take-up COVEr ---------som-mommmmocomomuoae-

Cover Plate
Oil tank --

Protecting COVer -=-----=enmmmm=mmmsmmmnmmoomoooooeens

Slide plate(
Slide plate(

left) ---e-smmmmmmmecmerommmmmemooee s
right) =--=--ecmcommomommcammmmmeoan e

Needle plate --------------rmmm-eoomoenoommno oo
Protecting needle slide ---------r-o-o--nocomomoooen-

Washer ---

--------------------------------------------

Screw(M5 x 0.8 X 10) -----memmmmmommmmmmomorromaaeas
Screw(9/64-40 X 6.5) --e-m-mmmmomommomsmcoonoooos
Screw(9/64-40 X 6) -------mm-emo-oeemmmmmmoooooooo-
Screw(9/64-40X4) --c-mo-emmmmocesomomooonoooe
Screw(11/64-40 X 8) ---cemmmmmeooomeomooooomeeeees
Screw(11/64-40 X 7) ------mmemmmmmomommeooonnneoas
Screw(3/32-56 X3)  ---sa---emmmmcoooooomsnoosonaan
Screw(9/64-40%x4.5) -----eemoemmmmmeomooomeeoone
Screw(9/64-40X7)  wemmm-ommomoeoomsemsnmmrovenaos
Screw(11/64-40 X 8) ----mcsommmmmmocmmommnomoo oo
Screw(9/64-40 X 8) --------o-emmmamcmmamonme oo es

Screw(9/64

T 0 RS




v0-020149d

?— Z00SLHSZ

) CO09INSZ oo oe
q Vi-vZ0LV
E .« @)
< ) % V1-LZ0LY
Vi-LZ04Y \Z as\ ) 0SL0ZOVA
YO-¥E01Y "/
) V0-GE0LY
’~;,.
0060557 %)) ] V1-9201Y
VO-€E01V 9
V0-ZE0LV )
vo-ieoly VO-LE0LY
0srszleA 4
v0-080TY 1006071SZ ~
V0-8E0LY VZ-8Z0LY
70060982
V0-9£0LY v0-€+018d

¢c01L8S2

IWSINVHIAW d0LVTNDHY NOISNAL AVAIHL ¥dddN d



B. | UPPER THREAD TENSION REGULATOR MECHANISM

Name Of Part

Part No Q, TY Remarks
Al021-1A eeeee- Thread tcnsion spring  ----==---====--=-=c-usommm=r-woo- 2
Al024-1A  =mmeee- Tension regulator bracket -----------c---msmmoommnomcn 2
Al026-1A =eeee- Thread tcnsion stud ~----=----eecemmmmmmnnamomcommmmm e 2
A1026-2A  meeeme- Thread tcnsion stud ===---=c--=mocemmmmmcenmcoooommmnnos 1
A1027-1A mmemee Thread take-up spring -------=---===c-e---oco-am=como- 1.
Al1028-1A  emmeees Tension releasion pin  -==-==s=-=--ecnommmmcemmomooaas- 1
A1028-2A mmeees Tension releasion pin  ---=-=--==-=--=omcrommmmmmorooonn 1
A1030-0A  meseee Thread guide disk  -----=----===--=mnoomemmmmmmmmanmmes 1
Al1031-0A e Thread guide disk --------====-=-ncrmemmmmomromuonomoos 1
A1032-0A  mmemee- SPring -=-------=--m-smssemsmosmmososeooemonoosooooooo- 1
A1033-0A  esmeee- Thread guide bracket ----------~=--=-=c---emsmmooooooo- 1
A1034-0A  ememee- Tension regulator presser dis¢  =-=-==------=c---umn--- 2
A1035-0A  eemmmee- Tension dis¢ --=---===-===c-mmmmmsmesomomoocoamsommmooae 4
A1036-0A  meeeee- Tension regulator spring -----------=--~--=--==c---==-- 1
A1037-0A e Tension releasion plate ----------=-c---2omommmmmemnnoeo- 1
A1038-0A  eeemee- Upper thread tension plate ---------=----=-=-onooon-o 1
PB1020-0A  seemme- Thread tension reguiator assy ---------=r-===--=-===-- 1
PB1043-0A == Tension relesion pin  --------=smm-mmmomooooooommmomanns 1
YAQ020150  mmemee- Pifl ---mmmemmmemmmssmmmemmmmecesecmcimmmmemcoesecoooenes 2
YA025150  eeeee- PiN  =--e=memmm—eememmmmmmmemmmecocsamsemmm—sosoooooosos 2
ZSB06003  eeeee- Screw(3/32-56 X 12) --c--mmmmeonmmmmmmcomeomsomm oo 1
ZSB11022 e Screw(11/64-40X 7) =----mmmrmmmmomooomomoommmmmroanoos 1
zZsGo9o04 emeeee- Screw(9/64-40X2.5) -------mmmmmmcmomssonmnnmoennooes 2
ZSG0900s mmemee- Screw(9/64-40 X T) ------ommmmmmmmecrommmmoommemomaos i
ZSH15002 - e Screw(15/64-28 X 8) ----eemmmmmmmmemnomomsnmeamono e 1
ZsLogoor 0 seeeee- Nut(9/64-40 X 3) ----ceemmmmmmmmsnommmecosommnanmnoe 1
ZSN16002 A S PR Nut(1/4-40 X 12) ----c-msmmmmmmmemmmmansomomomomomoooe 3




\
AT

L009IHSZ

0L09lVSZ
v0-801i8d

VO-1ZE1E
SZ0S18SZ

vi-86218d

6Z091V¥SZ

v0-12€18

0518952
vo-0Z€Lra

vo-10Lira

vo-Zzeira

v0-00iigad > £008149s2

€00SIHSZ

LoosLLax

10022asZ

WSINVHOHW LAVHS ¥dddN 0



C. UPPER SHAFT MECHANISM
Name Of Part
Part No Q,TY  Remarks
B1321-0A  emmmemee- Spring flange -------==-=m-mm=m--meemmoaooooun 2
BB6204ZZNR  eememeeee- Ball bearing ------------cmmememmmmmammmenoee 1
EG1105-0A  emmeemeee- Pulley ------oemmmmmmommmmmmmcecocc oo 1
EJ1101-0A  eemmmeee- Upper shaft bushing  -----------=---cccmmmmo- 1
EJI103-0A  ememmeeee- Upper shaft bushing ------=---nocnoooomam-- 1 |
EJI106-0A  mmmmemeee- Crank cam  ---------emomomomoomcemmmomooneo - 1 |
EJ1320-0A  emeeeeee- Belt sprocket -------=-----=sxcemmmmmmnnzaas I |
EJ1322-0A  eemmmeeee- Timing belt ---------rmmmmcmmmomemomnnnn oo 1 |
PB1100-0A  mmmmemee- Uppeer shaft ----------mm--oommmocomoommoems | 1
PB1108-0A memmmeee- Gear ------m-mmmmmmmmemeemoom—o—memmmmeooo—eoo 1
PB1298-1A memeeeees Eccentric ---=-=----a==--mm-eermmmmmaocooomnooo 1
XB118001  mmmmeeee- Felt --ma-m-commemmmmmmmmcamemmec oo meam e 1
ZSA16009 mmmmeeee- Screw(1/4-40X7) ----cmmmmmmmmmmmoomeacen e 1
ZSAl16010  mmemmeeee Screw(1/4-40X4.5) ---cemmmmmmmmmmeeanooee- 2
ZSA16029  mmmeemee- Screw(1/4-40X3.5) --em-ommmmmmmmennnmmaee 1
ZSB15006  mmmeeeee- Screw(15/64-28 X 8.5) ------mmesnammaeaoo- 2
ZSB15025  meemeee- Screw(15/64-28 X 12) ----mmcmmmomnmmoaono- 3
ZSB15041  mmememee- Screw(15/64-28 X9)  ----csmemmmemnoooaaoo- 1
ZSB18001  emmmeeeee- Screw(9/32-28 X 16) ----=----eermmomoomoooe 1
ZSB18002  mmeeeeee- Screw(9/32-28 X 13)  -------m--mmmmommmeees 1
Z8SB22001 memmeeee- Screw(11/32-28 X 13) -e--mmmmmmmmcemmooooe- 1
ZSH15002  meeeemee- Screw(15/64-28 X 8) --eemmmmmmmmeeomooenoo 1
ZSH16001 emememee- Screw(1/4-40X 6) -------smmmmmommomononno- 2



EXOMdNI

010808SZ ¥0060052
0£0808SZ
v0-Z.918d o &
0£0808SZ ——§ \ Y
0£0808SZ
y006005Z —( NN
0 | -
,
V0-699}8d 3*” v0-99918d 2,
v0-18018d [/ 2
v0-£9918d 1
vLoLLasz 9¢060882 | vo- SR .
)
S9000EVX
VO-1/9}18d — vO-v.0t8d i
; 60
07000SVX 0
0¥0005V¥X M‘
V0-Z8010 [ A
V0-08019d VO-190LY !
v0-1.0}8d

V#0901 A _ O— r0051Hsz

WSINVHOIW ¥HATT dN-3AVL ANV ¥Vd TIATAN

A
& Tadl]
v0-599.8d !" v0-29919d

Zl” _iooicoem  ©

)
&7

0

F—LEELXVYHNI

920608827

A3

——V0-1.918d
v0-199i4d

8 —£000E0YM
¢0060718Z

C
AP g F000E0YM
@— E000E0YM
® p— L008071SZ

v0-9.018d

59 £c060882Z

v0-04019d

¢—— €00LLHSZ

v0-£l0lvd



D,

NEEDLE BAR AND TAKE-UP LEVER MECHANISM

Part No

Name Of Part

Q, TY

Remarks

A1061-0A
A1107-0A
C1062-1A
C1082-0A
INHAX1#11
INPKGX38
PA1013-0A
PB1070-0A
PB1071-0A
PB1073-0A
PB1074-0A
PB1076-0A
PB1080-0A
PB1081-0A
PB1661-0A
PB1662-0A
PB1663-0A
PB1665-0A
PB1666-0A
PB1671-0A
PB1672-0A
Y1060-4A

- e -

-

- -

L

- -

-

[ e

Take-up lever support stud
Needle bar crank pin
Needle bar connccting link

Needle bar guide slide dlock
Needle --------------
Guide needle(piercer)
Needle bar upper bushing cap

Needle bar

Needle bar bushing(upper)
Needle bar bushing(lower)
Needle bar connecting stud
Needle bar thread guide
Needle bar connecting crank rod
Needle bar connecting link plate
Needle al locate block
Needle clamp(left)

Needle clamp(right)
Needle clamp shaft

Guide needle supporting shaft
Vertical guide shaft
Guide needle clamp
Thread take-up

- P A o SR S W A

) SR v A e e A A

o e e A SN W A e

e L T e

[ L L L L T

kS =

—— = e A S e

- e A S R P S S e e

- e

.
r—nl—‘l\)'—'Mh—‘hdb—‘b—*pdp-Hm__,,_.,_._MM;—_._;_‘



BXOMNI
01080887 — 08080857
_ 920608SZ
v0-z.918d B © ﬂ
0£0809S7 —— \ N . &
¥0-599}8d W1 v0-299,8d _v0-i/918d
0£0808SZ
¥006005Z —@ 39 v0-19918d
/ 3
2 B g &) _rooicoam b
V0-5991 84 'a*"J v0-999.9d 2 6C_£000£0YM
V0-18048d P N Fe— 2006015z
T
v0-£99.8d 1 6
PLO1LESZ 9zo6o8sz ) VO-££018d ® $— 1008071SZ
CLY
$90008VX v0-9.018d
v0-1/919d — vo-vi0L8d i &2 £ec0608sZ
. ha
07000SYX %

0v000SVYX
" V1i-29010

A

v0-28010

V0-080}8d Y V0-190LY

VE-0901 A — v00SLHSZ

vOo-1.0igd

Ay

) )

()
>

=
S

WSINVHOIW YFATT dN-TAVL ANV ¥ve ATa94N

v0-0.018d

=| ¢—— C£00}IHSZ

Y0-£101¥d

oL



D,

NEEDLE BAR AND TAKE-UP LEVER MECHANISM

Part No

Name Of Part

Remarks

WA030003
WA030004
WB031001
XA300065
XA500040
ZSB08010
ZSB08030
ZSB09022

ZSB09026

ZSB11014
ZSH11003
ZSH15004
ZSL08001
ZSL09002
7SQ09004

- -

- -

- -

Sk -

Washer --------mme---
Washer -----n---mmu=-
Spring washer -----
O1l wick -----===n-=-
Oil wick -==-----=m---

Screw(1/8-44 X 4.6)
Screw(1/8-44 X 5.6)
Screw(9/64-40 % 8)
Screw(9/64-40x35)

o e = S WD e MW AR

e e e L

A RS

Screw(11/64-40 X 8.5) --=---memmommmee-
Screw(11/64-40%8.5) -----=--2m-mmmoo-
Screw(15/64-28 X 20) -=--=---smmnoomoo-

Nut(1/8-44 X2) ----

Nut(9/64-40 x 2.5)
Screw(9/64-40 %X 6)

11



£001198Z

vo-9relad |
vOivelgd V0-0£€18d
V0-S¥EL8d Q> Y0-L¥E18d l
] ¢ )
ba“‘ voivetad > v0-Ze€1ad
\‘\". . -
&) g~ Vo-iveiad \
/A
€00119S2 ® vo-Zreiad g
9 9) vo-igelad 19 )
vo-Zrelrad O > g
YO-£ve1ad 6
\ . , ;’ v0-85€18d
D) LR
Vi-0¥€19d @3/ *)H Z00SLHSZ
V0-Z£€18d ‘@)"Q} v0-z5€18d
VO0-0v€ 1 8d—— 2+00208A —| II q:; .
v0-86€18d 2 L'ilf ¢ v0-¢eeLad
Y 9

(2/1) NSINVHDIIW ONINDOY ITAHAN

v0-95€ldd

v0-/5€19d

»

v0-15€18d

vO0-€S€lgd
91060887

3 \ 01Z00EYX

V0-£S€189d
81060882



E,

NEEDLE ROCKING MECHANISM (1/2)

Part No

Name Of Part

Q, TY Remarks

PB1330-0A

PB1331-0A

PB1332-0A

PB1335-0A

PB1340-0A

PB1340-1A

PB1341-0A

PB1342-0A

PB1343-0OA
PB1345-0A

PB1346-0A
PB1351-0A
PB1352-0A

PB1353-0A
PB1356-0A
PB1357-0A
PB1358-0A
XA300210

YB020012

ZSB09016
ZSB11003
ZSH15002

Needle vibrating arm set(left) ------------
Needle vibrating shaft ---------------==r---

Needle vibrating arm

Bell crank shaft -----

Needle vibrating arm set (right)  ---------
Needle vibrating shaft -----------m-en-mm--
Needle vibrating shaft hushing ----------

Vibrating bushing --
Spacer ----e---mm-e---

Needle vimrating arm (fornt right)  ------
Needle vibrating arm (front left) ---------

Flank rod(short) ----
Bell crank (small) --
Flank rod bushing --
Flank rod (long) ----
Bell crank (large) ---

Vibrating connccting link  --------=-=-----

Oil wick ----==ce-mmm-
Taper pin  ------------

Screw(9/64-40 % 6)
Screw(11/64-40 % 9)
Screw(15/64-28 X 8)

1
1
2
1
1
1
4
2
1
1
1
1
1
2
1
1
2
1
2
2
2
1

13




Vo-vi€igd

22060952 L/ W
vo-¢Lelad
5

vi-iitigd
vo0-./8¢l8d

2%

¥ @25

145

L)
‘.
VOo-LiELEd .4' _ V0-£9Z18d
& @ !lﬂ LOOSOHWZ
Z00SOrWZ % O 8 V0-¥8Z}8d
vo-8iEl8d . ’/Q " v0-58Z48d
e @) LO0BOZHM
v0-61€19d @
TR : V0-£8Z18d
LOOSOHWZ > ~ |
9 N )
. e 9 V1-08Z}8d
i 5
v0-£8218d ‘ﬁly\ vo-68ciad
V0-98Z}8d ‘lﬂg ,‘ 0,
.~ vo-eselad " 3 ’
le.' ) .
459 o~ 9+0608sZ 00HHHSZ YU A 7008084
: g £006¥0VM ‘
V0-88218d - e L10418SZ |
£006¥0VM
ZLoLLasz v0-08218d

(T/7) WSINVHDIN DONIIOOY dTddAN



E,

NEEDLE ROCKING MECHANISM (2/2)

Part No

Name Of Part

Q, TY Remarks

PB1280-0A
PB1280-1A
PB1283-0A
PB1284-0A
PB1285-0A
PB1286-0A
PB1287-0A
PB1288-0A
PB1289-0A
PB1313-0A
PB1314-0A
PB1317-0A
PB1317-1A
PB1318-0A
PB1319-0A
PB1353-0A
RE000060
WA049003
WH209001
YB030020
ZMH05001
ZMJ05002
ZSB09016
ZSB11017
75G09022
ZSH11004

Presser moving arm set -----s------
Presser moving shaft --------------

P e b

---- Needle vibrating lever shaft bushing -----------

- -

P . -

o ————— -

-

-

- -

- -

- - ——

Collar --e--mmmmmemmmmmccemmoomacanee
Needle vibrating lever ------------

Needle vibrating lever roller shaft

Roller ------mmmmmmmmmccammmmamccaann
Slider ---eemmmmmmemmccmcmemmmmmmmweas

Presser movig arm

Presser activating lever -----------
SPring ------=-=m=-=mz-emcesmeesossosooeooooooeos
Lever base roller shaft set -----~---
Lever base roller shaft -------------
SPring -------e--=-=r=--s=msmemsmosoos
Presser activating lever base ------
Flank rod hushing -----------=-=----
E-ring ------=----m=-s---mmmmmocoooe-
Washer -----es-mec-ecccmmmammaoama--
Washer --------em-cmcemmmemcaaeoao--
Taper pin ~---=--e-=mn-emmmmmmnmemn-
Screw(M5 X 0.8 X5) ---cemrmmmmmnas
Screw(M5% 0.8 X 12) ----n--emn--o-
Screw(9/64-40 X 6)  --------mmmmaam-
Screw(11/64-40 % 12) ------=n-m-m--
Screw(9/64-40%5) ---ec--mmmmanee-
Screw(11/64-40X5) -=-=mmemmmn-me-

- -

- —— -

- - -

- - -

P L

N e L b

1

1
2
'1
1
1
2
2
1
1
1
1
1
1
1
2
1
2
1
1
2
1
2
2
1
1

15




EXZAdNI

91

Y0-Zivigd

E00Z1ZHM

CO0SIHSZ 9Z0609SZ V0o-€ivigd

v0-0iviad

€00SIHSZ ] 92060987 Z00S0TNZ
YO-L1¥19d L0041 S0EM

C00SIHSZ

V0-Livi8d v0o-8.v18d

VO-Elvigad

v0-+8Z18d

{ v0-68Z18d
S00SIHSZ v0-01p18d F £00MLHSZ &k \
Vo-Lylad vi-06zi8d Q
V0-1Zri8d

VO-5L¥i8d /
0Z00c0dA
Y0090 INZ

v0-L6Zl8d '

C00SIEHSZ

S00SILHSZ

€00080aMm

V0-56Z 1 8d Y0-062l8d
¢00SO0HWZ

Z00LLHSZ
v0-1Z¢18d
Z0050Zax
FHO9DWZ £00S0rnz

WSINVHOHWNYD® 3TQTIN NIV A



F. | ~ MAIN NEEDLE &CAMMECHANISM
Name Of Part

Part No Q,TY Remarks
INPKZX1 --- Main needle(auxi |l iary piercer) ------------- 1
PB1109-0A --- Feedlifting rock cam ---cccemmmmmmommoomomaeeo 1
PB1284-0A —-= Collar ==mmemmmmmmrmmm e e 1
PB1289-0A --- Mainneedle activating arm -------~-~===------ 1 -
PB1290-0A --- Mainneedle avtivating arm set --<e=-s------- 1
PB1290-1A --- Feedrotating shaft ----------mmmcommmmomamnunn- 1
PB1295-0A --- Main needle cibrating crank ----------m-om--- )\
PB1297-0A --- Connection rod ------=ssammmmmmemcmmccmcmnoooe- 1
PB1410-0A --- Camshaft =----emommommmm e 1
PB1411-0A --- Bushing(left) ---------m-commommmmmco oo 1
PB1412-CA --- Bushing(middle) ----------cemcmcmmmocaeaeneee 1
PB1413-0A --- Bushing(right) -----------crmmmmmmmmcomceeee- 1
PB1415-0A --- Feedrock cam ------mmmmmmmmmommimeneeeeeee 1
PB1416-0A --- Needle vibrating grooved cam  «=~=-===-n-n--- 1
PB1418-0A --- Pressermoving cam -----------eeesmmnmamnan-- 1
PB1421-0A --- Bushing ---c---msmmmmm e 2
PB1470-0A --- Mainneedlebar ------mmcmmmmm e 1
PB1471-0A --- Main needle bar bushing(upper) --------~---- 1
PB1473-0A --- Main needle bar bushing(lower) ------------ 1
PB1475-0A --- Mainneedle clamp -----ccec--amemmmcmennana 1
PB1476-0A --- Main needle bar conneeting stud  ------------ 1
PB1477-0A --- Nain needle bar guide -------cscrmmmmmnmamaen- 1
PB1478-0A --- Square block set ---------mmmememmmmeeeee 1
PB1478-1A --- Square block shaft --------cemmmoommmmmmoeeeee- 1
PB1479-0A --- Squareblock -----mmmmeemcmmomeeeeie e l

17




FXZHdNI

vo-Zivigad

ECQOZEZTHM €004LHSZ

£10608SZ
Z00G1HSZ 920609S7 V0-€Lvi8d

Y0-0lLvi8d

£00SIHSZ ° 92060982 Z0050TNWZ
Z00GLHSZ vOo-Ll¥igd LO0ESOEM

v0-IlPiEd L | v0-8.t1ad

YO-€lvigad
SO0SLHSZ wp-0/p18d F

Vo-Liviad
V0-Sivigd

HC00LIHSZ

S00SLHSZ

VOrL6Zi8d 0 na0am

v0-06Z18d

HOSOWZ £00S0rnz

WSINYHOIWINYD® dTATAN NIV

8l



3N

MAIN NEEDLE &CAM MECHANISM

Part No

Name Of Part

Q, TY Remarks

WB051001
WB060002
WH212003
XB205002
YB030020
ZMGO06011
ZMHO05002
ZMJ05003
ZML05002
ZML06004
ZSB09017
Z5B09026
Z25B09027
ZSH11002
ZSH15002
ZSH15002
ZSH15003
ZSH15005

-

Spring washer --se----e-mo-mceeommmnoao
Spring washer -----e-=s-=m--ccommoceon-

Washer -eceemeomcmeeea--

Oil felt —--cmcmcemmm e mcmccceemameee e

Taper pin  ---------nen-

Screw(M6x 1.0x6.5)
Screw(M5Xx0.8x6) -
Screw(MS5 X 0.8 X 15)

e g e e e e s

- Nut(M5x0.8X4) ---mmemmocmmmmmceee-

Nut(M6x 1.0x4.8) -

Screw(9/64-40 X 8) a--eeemmcmmaacaaee-
Screw(9/64-40X5) -----memecmmmammoan-

Screw(9/64-40%x4) --

Screw(11/64-40 % 6)
Screw(11/64-40 % 8.5)
Screw(15/64-28 X 8)
Screw(15/64-28 x5)
Screw(15/64-28 x 4)

L mt LD P L) = L R = = e B e e = DD e

19




vo-i6119d

v0-9€Z18d
Y0-6€2l8d

c00Z08NWZ

V0-S€218d

vo-ZezZiad

0c

——VY0-1£218d

vo-s6ii8ad VO-€6118d

17 Y0-50€18d

t00Zi1s2

Z00S0TNZ
L00LS0aMm

v0-9.219d

v0-S4218d

VO-181LD

v0-08li8d

v0-802Zir3

Zi0oLiasz

£2060952Z

v0-90Zi8d

v0-242

100
£801189SZ

WSINVHDIW IVd 1004 YASSTYd

v0-00Z194

POOLIHSZ
VOo-v4Zi8

YO0-v8ii9d

v0-284l8d

I 8d \~

CENSZ

L002e48Z



G, PRESSER FOOT MECHANISM

Name Of Part

Part No Q, TY Remarks
B1274-0A ememmme Spring ---------==--=s-sss-smsmmsoossoooooes 1
C1181-0A  eememee Presser bar bushing ------------==-====--- 1
EJ1208-0A emeemees Position plate --------=szommsmmmmmomonoe 1
EJ1273-0A emmeome Tension release slide ------======c==mnmun- 1
PB1180-0A  meeeees Presser bar --s---=---=m-m=msmomomsmmmenno- i
PB1182-0A  ommemees Spring guide bar complcte  -----=------=- 1
PB1184-0A  eeemeee- SPIINg ~snnermrmmmnemnesememsennmenraaneas 1
PB1191-0A --emomes Knee lifter lever joint ------===-==n==-c--- 1
PB1192-0A  mommmmes Knee lifter lever plate ---------===-=------ 1
PB1193-0A  -memeee Knee lifter connecting rod  --------==--=- 1
PB1194-0A  semmeme Spring =---------e----=--esszc=-somsessmooooc | 1
PB1195-0A  emeemee- Knee lifter connecting rod finger ------- 1
PB1196-0A = memmemes Trundle ---cemm=mmce-mmeeemmomcemmsmmmeonaa- 1
PB1197-0A mmomees Stitch tongue supporter -------==-=-=-=-=- 1
PB1198-0A  emmeeee Stitch tongue supporter -------==---=---- 1
PB1199-0A  emeeee- O —— 1
PB1200-0A mmeemes Presser bar lifter -----c---m=e=ecemnmmannnnn 1
PB1206-0A =eee Presser bar lifter shaft --------=---==n-n-- 1
PB1231-0A -mmeee Presser foot set  —----emmmmmmmmmmcmmmommoan 1
PB1232-0A  -eeeme- Presser foot shank(left) -----------==-==-- 1
PB1233-0A - Presser foot shank(right) --------==v==--- 1
PB1235-0A - Presser foot(left) --------snmmmmmnmmmomn- 1
PB1236-0A ---mee- Presser foot(right) ----------=-===r==-=-=- 1
PB1239-0A  -eeee- U —— .
PB1272-0A  =mmeees Presser bar lifter -----c--=mmm=cmeommmmmnn 1
PB1275-0A  emmeee- Presser bar bracket =---em--memcmcomeeemma- 1
PB1276-0A  ===em-e- SPring -----sr---n--=szmnemmssmssssmooooss 1
PB1305-0A  -emmeee Foot lifter lifting lever ------=---=-------- 1



v0-66114d
VO-+6119d

stoosom\@\

v0-i6118d

v0-s6iiad VO-C6148d

| V0-50€18d

c00S0INZ

V0-S€Z19d

ZOOZOGWZW

—~—VY0-LECL8d

L0001 S08M

v0-9/Z19d

£C0808SZ  vo-pgiigg

v0-6.218d °
v0-00Z19d

V' & Y0-90Z L 8d

v0-081i9d

YOOLiHSZ

SR UTETTDN CHITEL DTN R TR

VO-v4ZL8
V0-28118d
X1
v0-80z1r3 3 vo-ziziad N\
I |
 L00ZENSZ
£80418SZ
10028357

Zioligasz

WSINVHOIW Lvd L0OOd YASSHud

¢c



G

PRESSER FOOT MECHANISM

Part No

Name Of Part

Q, TY Remarks

WB051001
YDO050015
ZMB02002
ZMGO05013

ZMGO05014

ZML05002
ZSA09004
ZSA11016
ZSB09027
ZSB11017
ZSB11034
ZSB11083
ZSF32007
7Z5G16023
ZSH11004
ZSL12003
ZSN32001

P L L

. L L

P R

e e en o e

Spring washer

Spring pin

P Y L L

Screw(M2Xx0.4X2) ---cev----
Screw(M5x0.8X8) ----------
Screw(M5 X 0.8X7) =r----ue--

Nut(M5x 0.8 X4)

Screw(9/64-40x2.8) ---------
Screw(11/64-40%x10) --------

Screw(9/64-40 x 4)

Screw(11/64-40%x12)  =------
Screw(11/64-40x8) ----------
Screw(11/64-40 x 18) ---------

Screw(1/2-28 X 36)
Screw(1/4-24 x 8)

—— e D R e

Screw(11/64-40X5) ---ev-mnn-

Nut(3/16-32 x 3)
Nut(1/2-28 x 8)

23



ve

51021852 L00Z11i8X

Vi-S+0r3

LOOSLHSZ 09E00EVYZ

L0090 TNZ

L0090 IWZ
Y0-9te18d

v0-150949d

v0-0Z¢i8d

+00808SZ
Z00S1HSZ

}00B0LHM

01091YSZ

v0-§Z¥18ad
ZO00SOHWZ

vo-rézigd Y0-140vr3

V0-9Z¥iad
{10S0ONZ

v0-8Zriad
LO090TNZ

Z2000908M

looisoam v0-LZ¥i8d

oosmn WSINVHDAW q3dd 'H



H,

FEED MECHANISM

Part No

Name Of Part

Q, TY Remarks

EJ4041-0A
EJ4044-0A
EJ4045-1A
EJ4051-2A
PB1284-0A
PB1336-0A
PB1337-0A
PB1338-0A
PB1420-0A
PB1420-1A
PB1421-0A
PB1422-0A
PB1425-0A
PB1426-0A
PB1427-0A
PB1428-0A
PB1429-0A
PB4030-0A
PB4035-0A
PB4040-0A
PB4050-0A
PB4055-0A
PB4056-0A
PB4057-0A
PB6051-0A

- -

o

S ———

L

-

Feed rock shaft bushing
Collar --------snenan--
Feed rock shaft crank
Feed bar shaft
Collar ---ccmemmmeeees
Feed rock crank rod
Bushing ------ccoeeema
Feed rock crank rod pin

- ok e AL o ke e s a8

e v e e e e A

Feed rock drive grooved link set ----------

Feed rock shaft
Feed rock shaft bushing
Feed rock drive grooved

e L L L L L L L L L T L T P Y Y N )

Feed lifting rock vibrating arm -----------

Feed lifting rock crank rod

Roller shaft

Roller ==e=mmmmemamaaae

Roller shaft

Feed rock shaft
Feed lifting rock shaft crank
Feed rock shaft
Feedbar -----cccceee-
Feed lifting rock shaft crank

Poller shaft
Square block

Feed cog ~------------

e P L L L P L T

25



siLociasz LOOZLIEX ~ 93

vi-syorra g, _ N &
005 LHSZ ‘ / 09800EVZ
0L091vsz B \‘ VZ-1500r3

Z00SQrWz | @\

vo-seorad @ @ Q Y0-170¢13
e e '("‘ vovovra soosoasz
2005 HSZ —@ é&.@ &5 ) :

L0080TSZ
Z00SOrNZ

31

Q LLOSODWZ
< &) 62011957
vO-Lrovr3 A~ 9 vo-gsovad
@ ,
= 000908 M L0090IWZ
L0090TNZ

v0-9¢€18d v0-15098d

Yo-0Zvlad vO0-/£€19d 10080852
Vo-8€€18d ol IS L00Z1LEX
. @ S L 0090EHM

D 0:109LvS2

9G06v0VM
¢00S0rnz

vO-L¥orr3a

v0-8Zv18d
LLOS0ONWZ

100L508M v0-4Z¥18d +0090IWZ

o WSINVHDAW addd 'H



H,

FEED MECHANISM

Part No

Name Of Part

Remarks

WA049006
WB051001
WB060002
WH106001
XA300360
XB112001
YB030018
ZMGO06011
ZMH05002
ZMJ05002
ZML05002
ZML06001
ZSA16010
ZSB08001
ZSB08006
ZSB08012
Z5B09026
ZSB11029
ZSB12015
ZSH11003
ZSH15001
ZSH15002
ZSL08001
ZSL11004

....... Washer
......... Spring washer

- e

o

- ———ap

Spring washer -------sscecmmmmmooooooaaeas
Washer eommeoommm oo
Oil wick —--cmmmmm e
Oil felt —-mmmmm e
Taper pin  ~=-ecommemem oo
Screw(M6 X 1.0X6.5) ~--meecmemmmcaaaao
Screw(M5 X 0.8 X6) ---cemmmmmcoemccaeees

Screw(M35 X 0.8 X
Nut(M5 x 0.8 x4)
Nut(M6x 1.0 x4,

I Aves wm 1

) AN E—

Screw(1/4-40 X 4,5) —emmesocmmmeeeeees
Screw(1/8-44 X 6) —--mmmecommcom e
Screw(1/8-44 X 12) ~meemmmmmmmomeeeeeos

Screw(1/8-44 x 3,

) T

Screw(9/64-40 X 5) -ommmmmmmcmm e eeeaeees
Screw(11/64-40X7) =commmmmmeememeeeeee
Screw(3/16-28 X 12) =mmmmeeeccmcccoae e
Screw(11/64-40 X 8.5)  -------ceevmmmaaaas
Screw(15/64-28X6) ---ceemmmmimmaameeaes
Screw(15/64-28 X 8)  --mmmmmmmmemeeeeeeee

Nut(1/8-44 x 2)
Nut(11/64-40 x 3)

il e IR VS B NS B S B e T T N T - N N i S NG TIPS TR N T R P T ey

27



P
- 1L0918SZ
¥NZzeozegy  VOEL0SM3 —f ) YO-LLOVr3 8¢

v0-190¢+8d § -~ C00SILHSZ

&

0i1091ysz 2002i1sZ

m5)

v0-0€1¥ad poosLovam [4+05185Z
Z00SLHSZ _, S\ \) Ny
r N\ \ h20ZINSZ g1
, o LZ0S1VSZ f§
vo-i1Zeig ° ‘- §Z091VSZ 0L001YSZ L Loovoeax
. : : 900Z118Z o [ > 0-600984
, ‘- A V0-920+0@
. vY0-€£L0913 =) 21051882 0Lo9LvsZ ,/ VO-€2099
& g, 12081VSZ s
2 ) \ P S00Z11SZ
7000 L ZHM %‘, . I\ $— 00850YM -~
9006005z 01091VSZ E & 3 1 (&)
] : \’ ( fh \a 02091LVSZ ! AlLy vo-siossd
v0-010v8d 7y > v0-£09ra — Y S
01L000EYX
04084vSZ T ‘ 3
v0-520+0 ‘4 NS 0L091VSZ
D (D7 0z091vsz v0-94098d
vo-elovr3 P, ¥0-90098d Z00650YM
Z00SLHSZ v0-61098d !j\" vO"BL0SD ¢ VO-1208D
9 g & . - zZ0608SZ
N 2 = v0-£2090
_ % Zoozisz+8B[) P
. [
v0-91098d 2006¥0VYM Q
220608SZ & v0-900.V
V0-8109D TP
100¥0EEX v0-51090

v0o-viL0vad v0-001949d

vO0-v10¥ad V0-9002Y

v0-5019Q

WSINVHOIIW M00H AYVIOY ANV LAVHS YIMOT 1



LOWER SHAFT AND ROTARY HOOK MECHANISM

Part No

Name Of Part

Remarks

A7006-0A
B1321-0A

BB6203ZZNR

C4025-0A
C4026-0A
C6018-0A
C6071-0A
C6073-0A
D6105-0A
EJ4011-0A
EJ4012-0A
EJ4060-0A
EJ6013-0A
EJ6077-0A
PB4010-0A
PB4014-0A
PB4061-0A
PB4130-0A
PB6005-0A
PB6006-0A
PB6011-0A
PB6015-0A
PB6016-0A
PB6100-0A

-

- ——

- -

Bobbin ----=-m-=-m---
Side ring =-----------

Ball bearing

Pinion -----~--====w--

Spiral gear
Opener link

Pinch sleeve (upper)
Pinch sleeve (lower)
Bobbin case complete
Lower shaft bushing(left)
Lower shaft bushing(right)
Bearing holder

- - -

- R e m e R D ER S TR Ew e S Sm wme

- e e ey A EE S e e wm m RAE E

e N S S e D S

e e s e e s S S me e e S

e e R

L L

- -

I Y L R ]

Rotary hook shaft hushing (lower) ------

Qpener crank stud

Lower shaft

Collar ----------=----
Bearing presser
Timing belt wheel
Rotary hook base(left)

Rotary hook base(right)

[ L L L EE R B R R R

P e R L

e T ]

Rotary hook shaft bushing(upper) -------

Opener crank
Bobbin case opener
--- Rotary hook assembly

Q, TY
2
1
1
2
2
2
2
2.
2
1
1
1
2
2
1
2
1
1
]
1
2
2
2
2

29




- 2 110918SZ
¥NZZeozoga  VO-£L09r3 —f ) YO-110¥r3 0¢

V0-190v8d ) -
mogwsz 900Z115Z ¥ QA | Z00SIHSZ
70001 ZHM 006.0vm [410S18SZ I
: =\ 500Z18S7 |2
) NN 0L091YSZ S S
fr N\ \ " 1Z0ZINSZ Y] §
. ) L (NN 12054vSZ L” ,/
V012618 ' 01091VSZ é; /
| 900Z41SZ RIPEC VO'SOlO%OEPc?EEX
\ N V0-9Z0pO R
VO-£109r3 — ==y £10518SZ | 0L09LVSZ 7, V0-£2090
L g, 120S1VSZ Y
S S o | $00Z+1SZ
oINSl

)

(\

#0001 ZHM @ % “ ! PL— O06S0VM ’
01091VS2Z 26 a P
80060057 0409 - .” N\ | 0z09svsz .m voTiosay &
v0-010t8d / \‘ 8\
A%\ v0-2.09r3 Ia=
I%" : 04000EVX

St ¥ o
vo-szorn O 0rVSZ "/é 0L09LVSZ
D (D 02091vSZ V0-91098d
voziovra > v0-90098d Z006¥0VM
Z00SLHSZ v0-51098d ,‘ o VUTBH090 B V0-}2099
. L\ -2& o g V0-£2090 220609SZ
: ? Srloozsz—H (] P
L0O¥OHWZ (\A &~ vo-iidead V0-00198d
. ¢/ v0-91099d ZDOG#OVM ‘
, 22060852 R V0-900.V
' : V0-81092 l
- L00¥0EaX :

@—vo-s 1090

vO-ri0vad v0-00i949d

v0-1L090

VO-¥10¥9d V0-9007

v0-50190Q

WSINVHOII M00H A¥VLOY ANV LIVHS ¥HMOT I



LOWER SHAFT AND ROTARY HOOK MECHANISM

Part No

Name Of Part

Q, TY Remarks

WA049002
WA059004
WA079004
WH210004
XA300010
XB304001
ZMHO04001
ZSA15021
ZSA16010
ZSA16020
ZSA16025
ZSB09022
ZSB12005
ZSB15017
ZSB16011
ZSC09006
ZSH15002
ZSK 12007
ZSK12021
ZSL12005
ZS1.12006

- e Y - D S e

- o e e

Washer --------------
Washer -------====---
Washer -------=n-----
Washer --------------
Oil wick --=-=-==----
QOil felt ------ e

Screw(M4 x 0.7 X 4)

-k B e e S Em e S

Screw(15/64-28 X4.5) ------m-=--

Screw(1/4-40%4.5)
Screw(1/4-40%5.5)

Screw(1/4-40x6) --

Screw(9/64-40 %X 8)
Screw(3/16-28 X 15)
Screw(15/64-28 X 31
Screw(1/4-24 x25)
Screw(9/64-40 X 8)
Screw(15-64-28 X 8)

SCrew -----=-==-=----
SCrew -------==-=-=--
Nut(3/16-32%3.5) --
Nut(3/16-32%x3) ---

) J—

P R

e o A S D T S o A ED

2 .

NNMN-PL»MNNNMMOO-P-PMNMMN

31



Ye-01L0LY Z S

= LL#LXVHNE Vi-0102V
0L x808Y1 _

% VO-LLOZV ¥0-900LV V0-04L0.LY
—< o I — )

L0%90941
di-9zoz4 90792044 V0-5Z0.V

Y0-1004Y

V0-510.8d
& J
N BXSMle}
< BWos Wit )

LXOMANI
YZ-ZLOLY / [b
' VI-Z10LY ovovu/ V0-0002Y
/h 0£0V1L / -
0Z0V1L 80-220.4
80-12024 _
% o P\

SA140SSTIDV '




N

.CCESSORIES

Part No

Name Of Part

Q,TY Remarks

A7000-0A
A7001-0A
A7006-0A
A7010-0A
A7010-1A
A7010-2A
A7011-0A
A7012-1A
A7012-2A
A7025-0A
A7030-0A
A7040-0A
F7021-0B
F7022-0B
F7026-0B
F7026-1B
G7014-0A
INHAX1#11
INPKGXS
INPKZX1
J7050-1A
PB7015-0A
TLAO020
TLAO030
TLA040
TRBO06 x 07
TRB08 % 10

4y an

- -

- - - -

- -

- -

Accessory bag

Vinyl cover ------------
Bobbin ----=mm-m--------
Screw driver(small)
Screw driver (middle)
Screw driver (large)

Oiler ----=---=-mm==m=nm-
Head rest wood
Knee lifter assy
Bobbin winder

Head hinge ------------

Rubber hinge
Head cushion

Head cushion
Tweezers -~---------=--
Needle
Guide needle (piercer)
Main needle (auxiliary picrcer)

Thread stand

Oil pan --------=--r==---

Wrench 2mm
Wrench 3mm
Wrench 4mm
Spanner 6 X7
Spanner 8 x 10

- .-

- =

= -

vy e Em SR mm YR SN R Sm

- A e o

e e —

- S A S A e R S

o e W B e M W M RN mS s oA

_...-—_-.----.------—--..--—-----—-—

e AR e S R eSS

- R R R R

- e .

s R YN NN D e R

- - S e P S

e e et it

- =

- -

P S S R S

. S S

- R S8 R

R e S S

1
|
4

[u—

1
1
0
1
1
1
1

1
1
2
2
2
2
1
10
1
1
1
1
1
1
I
1
1

33




V0-£L019d

VO-1H0¥(3

0t v0-9¢714d 8 44 (43 V0-S20LY
0¢ vo-sec1dd 8 VO-1L0Tdd 8¢ VO-C10¥1d et VZ-TI0LY
07 Vo-teT1dd 8 vV0-0.014dd 8¢C VO-110¥19 ct VI-C10LY
0¢ V0-teClgd c v0-£9014d 9 vo0-cZelrd [A) VO-110LV
0¢ Vo-1¢71dd [/ V0-£501dd 9 vo-0zelfg ct VC-010LV
0¢ v0-90z149d [4 vo-zsoldd 0¢ Vo-€L211d ct VI-010LY
0¢ v0-00T14d 14 VO-¢¥0149d 0¢ V0-80C11d ct VO0-010LV
0¢ v0-66114d 14 V0-07014d | 9 V0-9011[d €8¢ V0-900LV
0¢ v0-86114d [4 vo-Ziotdd 9 Vo-¢01ird 43 VO-100LV
0¢ vO-L611dd [4 vo-01014d 9 Vo-1011{d (4 V0-000LV
0¢ vV0-96114dd (4 VS-€I101Vd [4 VO0-150114 8 VO-LOTTV
0¢ VO-S6114dd [4 Vi-L101Vd 9 V0-5011D4 8 VO-1901V
0t VO-v611dd 8 VO-£101vd 8¢ Y0-5019Q 14 V0-8£01V
0¢ v0-t611dd (43 VI-0S0LI 8¢ V0-£L09D v VO-LE01V
0¢ VO-Zo6l1dd ze91 IXZAdNI 8¢ V0-1£L09D 14 VO0-9€01V
07 v0-1611dd 43 8XDMANI 8¢ V0-8109D 14 V0-SE01V
0¢ VO-+81714dd ze8 IT#IXVHNI 8¢ V0-920%D 14 VO-re01vV
0¢ V0-Z81ITdd 43 VO-v10LD 8T V0-ST0+D 14 VO-££01V
0C v0-08i14dd 49 H1-920L4 0¢ VO-1811D 14 V0-7¢01V
4 VO-£e114dd ct H0-920L4 8 V0-2801D 14 VO-1€01V
(A V0-zei1ad 43 d0-220L4 8 VI-2901D v V0-0£01Y
91 V0-60114dd ct g0-120Ld 4 VO-1#01D 14 VZ-8701V
9 V0-80114dd 8¢ V0-LL09fH 9 ANZZv(0794d4d 14 VI-8T01V
9 v0-00114d 8¢ VOo-£10919 8¢  ANZZto0codd 14 VI-L201V
8 Vo-18014d 8T V0-090%1d 8T°9 vVo-1zerd 14 V{9201V
8 v0-08014dd 14 V1904 0¢ Yo-vLT1d L4 VI-9701V
8 v0-9.0149d {4 VI-S¥0b[a ct VO-0¥0LY 14 VI-v201V
8 VO0-vL01dd 144 YO-¥¥0vid 49 V0-0€0LV 14 VI-1201V
40vd ON Ldvd 1DVd ON l¥vd 40Vd ON 1¥vd 4Ovd ON LIdvd

LSI'T-SLAVd 1V

OIMHNNNN

|

ve



K. . NUMERICAL PARTS-LIST

PART NO PAGE PART NO PAGE PART NO PAGE PART NO PAGE
PB1239-0A 20 PB1335-0A 12 l PB1422-0A 24 PB4055-0A 24
PB1272-0A 20 PB1336-0A 24 PB1425-0A 24 PB4056-0A 24
PB1275-0A 20 PB1337-0A 24 PB1426-0A 24 PB4057-0A 24
PB1276-0A 20 PB1338-0A 24 PB1427-0A 24 PB4061-0A 28
PB1280-0A 14 PB1340-0A 12 PB1428-0A 24 PB4080-0A 2
PB1280-1A 14 PB1340-1A 12 PB1429-0A 24 PB4081-0A 2
PB1283-0A 14 PB1341-0A 12 PB1470-0A 16 PB4130-0A 28
PB1284-0A 14,16,24 PB1342-0A 12 PB1471-0A 16 PB6005-0A 28
PB1285-0A 14 PB1343-0A 12 PB1473-0A 16 PB6006-0A 28
PB1286-0A 14 PB1345-0A 12 PB1475-0A 16 PB6011-0A 28
PB1287-0A 14 PB1346-0A 12 PB1476-0A 16 PB6015-0A 28
PB1288-0A 14 PB1348-0A 2 PB1477-0A 16 PB6016-0A 28
PB1289-0A 14,16 PB1351-0A 12 PB1478-0A 16 PB6050-0A 2
PB1290-0A 16 PB1352-0A 12 PB1478-1A 16 PB6051-0A 24
PB1290-1A 16 PB1353-0A 12,14 PB1479-0A 16 PB6056-0A 2
PB1295-0A 16 PB1356-0A 12 PB1661-0A 8 PB6100-0A 28
PB1297-0A 16 PB1357-0A 12 j PB1662-0A 8 PB7015-0A 32
PB1298-0A 6 PB1358-0A 12 [ PB1663-0A 8 RE000060 14
PB1305-0A 20 PB1410-0A 16 PB1665-0A 8 TLAO020 32
PB1313-0A 14 PB1411-0A 16 PB1666-0A 8 TLAO30 32
PB1314-0A 14 PB1412-0A 16 PB1671-0A 8 TLA040 32
PB1317-0A 14 PB1413-0A 16 PB1672-0A 8 TRBO6X07 32
PB1317-1A 14 PB1415-0A 16 PB4010-0A 28 TRB0O8X 10 32
PB1318-0A 14 PB1416-0A 16 PB4014-0A 28 WAO030003 10
PB1319-0A 14 PB1418-0A 16 PB4030-0A 24 WA030004 10
PB1330-0A 12 PB1420-0A 24 PB4035-0A 24 WA049001 2
"PB1331-0A 12 PB1420-1A 24 PB4040-0A 24 WA049002 30
PB1332-0A 12 PB1421-0A 16,24 PB4050-0A 24 WA049003 14

35




0f 900Z171SZ 0€ 90060DSZ ol 0£0809SZ 8EP1 0200£09 A
0€ S00TI11SZ rd £00900SZ 9¢ z10804dSZ 9T 8100£09dA
k4 £00Z11SZ 9 1002749SZ 01 010809SZ Z1 2100209 X
92 ¥001171SZ 9 z00819SZ 92 900804SZ v 0SISTOVA
ol 2006071SZ 9 100814SZ 9t 10080987 12 0ST10Z0VA
14 1006071SZ 0€ 11091952 L4 £009049SZ z 0800T0VA
9Z°01 1008071SZ 9 1#0S1€9SZ 9 62091 VSZ 8 V&-0901A
0€ 120213SZ 9 §70$149SZ 0¢ ST091VSZ 0€ 100v0€9X
0f LOOTINSZ 0€ L10S149SZ 113 02091VSZ z 10091z9X
9 1009 1HSZ 9 9005149SZ 0€£°9Z‘9 01091VSZ 81 00s0zdX
81 SO0S1HSZ 9z $10Z19SZ 9 60091VSZ 9 [008119X
ol ¥00S1HSZ 0f $00Z19SZ 0€ 1Z0S1VSZ 9¢ 100Z119X
81 €00STHSZ 44 €80114SZ (44 91011VSZ 0l 0+0005eX
0€9Z°81 Z00S1HSZ (44 $€0119SZ [44 r0060VSZ 9z 09€00EVX
Z1°9'p CO0STHSZ 92 62011€9SZ 81 0090 1N Z rd | 01Z00EVX
9z 100S1HSZ 1 ZZO119SZ 9t 100907 TN Z 01 $9000£VX
zTvl Y001 1HSZ TPl L101189SZ 9TTT8T  Z00SOTNZ 0€ 0T000EVX
9T°81°01 £0011HSZ 01 rI0119SZ [4 800S0TINZ 81 €00ZIZHM
g1 ZOOTTIHSZ r4 zZ10114dSsz 81 €00S0INZ 0¢g Y0001 ZHM
T £€2091DSZ Z1 £00119SZ T4 ZOOSOLNZ 3 10060THM
4 ZZ060DSZ 4 €£060€SZ 9Z°81 ZOOSOHW?Z 9Z 100901 HM
12 €00600SZ 7781 LZ060€9SZ A T00SOHW?Z 97°81 000909 M
2 ¥0060DSZ 9Z‘81°01  970609SZ 0f 100YOHW?Z 9Z‘TT 81 1001509M
144 LOOTEASZ 0£°01 720609SZ 9781 11090DONWZ (1] joorcoam
z €00604SZ r4 0Z060€SZ 2z ¥10S0ONZ 0€ $006L0VM
(4 0011082 81 L10609SZ T4 €10S0DNZ 0€ #006S0VM

z Z10600SZ y1°Z1 910609SZ k4 T00T09NZ r4 £00650VM
z 1106008Z r4 110609SZ ZT S100S0dA 9Z 9006¥0VM
40vd ON 1Jvd 40vd ON Livd 3DVd ON I¥Vd 4DVd ON 1dVd
—#‘ il

LSTT-STIVA TVOIIIWNN b |

ot









GL¢

BAL

119-2 SERIES

119-2/N

119-2 /W

HIGH SPEED TWO NEEDLE PICOT
STITCH SEWING MACHINE

INSTRUCTION MANUAL



INSTRUCTICN MAINUAL

1. Names of the main parts

2. Directions for use

(1)
(2)
(3)
(4}
(5)
(6)
{7)
(8)
(9}
(10)
(1)
(12)
(13)
(14)

Setting the stitching needles

winding the under thread

Threading the bobbin case

Placing the bobbin case in the rotary hook
Upper threading of the machine

Drawing up the under thread

Under thread tension

Upper thread tensicon

Adjusting the presser foot pressure
Adjusting the stitch length

Setting the main needle (Auxiliary piercer)
Setting the guide needle (Piercer)

Sewing a corner and a small circle

Sewing a right-angle corner

3. Lubrication

4. Troubles and steps to take

5. Machine head specification



1. Names of the main parts

(1)
(2)
{3)
(4)
{5)
{6)
(7)
{8)
(9)
(10)
(11)
{12)
(13)
(14)
(15)
(16)
(17)
{18}
(19}
(20)
{21)
{22)
{23)
(24)
{25)

Arm

Bed

Face plate

Side cover

0il tank cover

Bed slide {Right)

Bed slide (Left)

Throat plate

Thread guide, A

Thread guide, B

Thread guide, C

Thread tension regulator (Assembly)
Take-up lever

Guide needle (Piexcer)
Stitching needles

Main needle {Auxiliary piercer)
Hand wheel

Rotary hook hase {Right)
Rotary hook base (Left)
Rotary hook

Feeder

Presser foot actuating lever
Presser foot lifting arm
Presser foot {(Assembly)
Pressure requlating screw



*apdoadwy 21w
seaccad wyi 3o
suoTeaTp 2 X *a1ayyang axumx o

“Iay30 yowa
T s3A0018
- QY Qeyz oe
SAIPIA 3] 1IIBU]

AIJUNEP upqqeq I3 jo
%08 01 dn 3urpupm usag

M—Jx

23uRIeD(D

P'a.nr;
uojsuay

anu Juzaendaz
uoysual Juypuim uiquog

*Are3a7duos sacoxb
21P23u utew Y3 UT pasnoy &1 jurod atpasu Y3
Pue ‘SAcozb ITPISU UTWH SYJ DUV FTPISU PIIITI
Lyzadoxd syn uasmiaq asuvrward YBTTE ® ISTXI

"M8I0s 8y3 uajybry ‘peaxyy 3o A31yuenb ues arayy ’‘aurtyoew Y} Jo uoriywrado ayy buying

{TeUs ® X0 puy ‘punos aq 03 ST pediys TM3IDS Y} UIPSEF UIYL ~IAYIO Uoea ey EIA00IL

30 L3tjuenb obxer e uaym maxos Butjernbaa ITaY3 Jeys o woyl Burproy ‘ob Aaym se vy

Byl uesooy tpunom aq O3 A3Tyuend peaayy se due(s I[pIsu YOITIS DY OJUT EITPasu oml

*ISTIRNS ST punom pearyl zo A3rjuenb ay3 3xasur -jured peap doj S3T SIYIVSI Iwq

43 IBYQ UOTISIITP BY3 UY prenb peaiy;y 21pasu Y3 TIT3 nck pIeMOl TIFUM PURY Y3 LIy
uoTsuey sy3 aAoW :HUTPUTA uUTqQQoq UDASUN 4

*Kyesoor Kxan pesayy “axnpadoid burmoyioz ’3ya burdiy axojaq
X9392410d pue uorAu pury WOTSUD] ButputM 5 (juomsysalpy y=3tMs Jeomod Y3 3J0 uany 03} 2ans g (UOTINVD)
PeaIy3y xapun ayy burpuim (Z) satpeau Buty>313s ay3z buriyzes {t)

asn 10y SUOIIDAITA 7



{3) Threading the bobbin case {4) Placing the bobbin case in the rotary hook

braw about 5 c¢cm of the thread out of the bobbin case.
Hold the casc as shown below and place it in the rotary
hook.

Thread the bobbin case as shown below.

Attantion) When viewed from the back, the bobkin
shonld turn clockwise in the bobbin
case Lf the under thread is pulled out.

--*'




pabaetus uaym

d) @A
Iybtrx 03 33T 03

Iybhtx woxy
ppaa——

oD

%]

T

6-t

6-1

| @

é—D CIDIDIGH G A

*700ds yoea sacqe jybtx peserd aq pinoys
Japroy Toods ayl Jo ¢ apinb pearx
TMOTSQ UMOUS I8DP3I0 3yl ufl peaiyy syl } oF PEONR foEx (neT3umsv

ssed pue utod 3saybTy ayl e I3A9T dn-ax23 ayl uUoTaAtSO4 suTyoew ayy jo buypeaayi zaddn (g




{6) Drawing up the under thread

Draw out the thread from the hole 1 of the bobbin
case and stretch it on the bed, Hold the two upper
threads between the thumb and forefinger of the
left hand. And with the right hand, rotate the
hand wheel once and draw the upper threads up as
shows in the figure. And then, the under thread
comes out.

(7) Under thread tension

Tension of the under thread increases when the thread
tension regulating screw is turned to the right while
it decreases when the screw is turned to the left.

Thread tengion
rugulacing screw




{10) Adjusting the stitch length

stitch length can be adjusted by loosening and
sliding the hexagonal nut (1) located at the end
of the feed rock rod. To increase the stitch

" length, slide the rod away from you, while to
shorten the stitch length, slide it toward you.
when the desirable length is obtained, tighten
the hexagonal nut (1).

{11) Setting the main needle

For replacing the main needle, loosen the main nesdle
setscrew, remove the main needle from the main needle
clamp and set a new one. Care should be taken to see
that the stitching needle may be housed properly in
the groove of the new main needle when it comes down.
The position of the new main needle should be adjusted
so that about 1.6 mm of its curved part appears above
the throat plate.

&

Main needle
{(Muxiliary piercer)



‘pabebuasTp aq TTIA wstueyssuw Bur33zIT 003 sossard

Y3 pue ‘(g) 29497 oy umop ssaxd ‘uyebe umes aq 03 =T
SUTT IYBTENIS T uayy  *poaurng A1Ysed 3q ueo terasgew
243 ey o8 4yoITIS patyy Lrsas e paster A[resriswogne
®T 3003 136532d 8yy ‘aprsur possszd ST 3I3)2eXq I3A3T
Burywnise 3007 rassaxd 343 U0 Jnu IIFIITNOT BYI uUdYM

32110 TTews ® puw I3uxo0 v Butmag {(¢T)

{2135237d)
Py WTNH

*{Z) #maxosyen

ay3 ua3ybty Arsanoes pue apesu a3 FO a0uelsIp
Butrtaarzy xadoxd 3y SUTEIOlBpP O3 IPaX pure

Juoxg IIPTOY ay3 epTIe ‘() dweyd> erpesu epynb
SU3 3O (£) maxdsies ey uagooy ‘y3bust yo>31T131s

SY3 YITM SDURPIOIDE UT I{PaIBU IPTNRE B3 asulpe oy
"PES3ISUT BuU0 mau ® 335 pue duelo sypsau aptnb eyl
woIg ITPNaU IpYNE oYl Iaowex ! (T} moxdsyas 91peau
9pTnb 3yl uUdsSOOT ‘aTpocu IpINb a4y Butoerdax aog

(F30131g) atpasu aptnb ay3 Burizes (zT)




{14) Sewing a right-angle corner

When the main needle pierces the material to make
the last hole of the straight stitch, raise the
presser foot and turn the material before the
stitching needles enter it. Then bring down the
presser foot again, and proceed with the stitch.




e =)
Ay
miv;
u °
- o~ )

I3A37 Buyatap
Ieq arposu

“axed Iaaar ButATap avg
3Ipaau ay3 o3 TTO butArdde usuym zanoo api9 ay3l aaomsy

AVBQ IuTyoRw Y3 e (Yo paridde aq 03 sjutOg {Z)

“edeyrng raddn s31 o3 yyo Krdde
PUE BPTTS DP3q 3yl aaower Yooy Lrejor oyy 104

IVGAT SUTYDRW BY3 I {10 patrdde agq o3 sjutog

“UCYTITPUOD 3Saq AYI UY auTysem gy

daay 03 I3pI0 UT Aep w 20TA) 3seay Jv 3uop aq
PIOOYS UCTILDTIQNT YL “MmOTaq sbutmeIp ayy uy
Smolle ayy Lq paledTpur sauted ayy o3 TTo A1ddy

(v

uoTIeSTIqNT

Y



{3) Points to be applied oll at the left end of the {4) Points to be applied oil at the mnachine bottom

"machine

Remove the face plate. apply oil to all the movable
. parts insida and set the face plate back.

op-

)
©°
3
Jd
4
ot
oo
o
)




*Buox3s o003 $Y uoTsusy peaxyy Tapun 10 xaddn (z)
"eTIalew I}
ACF AITYI 003 IV FI[PSSU Ay} IO peaxyy Yl UM (T)

*as10m sawndaq burrayond TerIe]dvW




5. Machine head specification

10.

11,

Product name

Machine model
Stitching speed
Bed dimension
Depth size
Lubrication
Stitch length

Needle stroke

Presser foot lifting height

Applicable needle

Applicable rotary hook

HIGH-SPEED 2~NEEDLE PICOT SEWING
MACHINE

119-2

2500 stitch/minute

178 x 475 mm

235 (effective 214) mm
Manual oiling

4.5 m (max.)}

stitching needle and guide needle
Main needle 16.5 mm

5 mm

e X M20
PG X 8

PKZ X 1

Stitching needie
Guide needle
Main needle

33,4 mn

All-roting horizontal type rotary hook 12 C




ju"wue]ﬂ@s‘ueaieqoaﬁ pew-a
ZCPETPG-£Z0 xBy
CLESZPS-£20 191

wajleey rg 1£0z

8¢ Samaabiy N

Aq sUEd jEqoi9

IBUBIWIDIEGOIb ‘jew-o
201 1£5-€20 xey
PEYGLEG-CZ0 (3
wispeeH rg ooz

¥ Boameobi4 'y
A8 [euoHewISIU] [eqG|5





